VEVOR'

TOUGH TOOLS, HALF PRICE

Technical Support and E-Warranty Certificate www.vevor.com/support

PRESSURE WASHER HOSE REEL CART

MODEL:GT0707A

We continue to be committed to provide you tools with competitive price.

"Save Half", "Half Price" or any other similar expressions used by us only represents an
estimate of savings you might benefit from buying certain tools with us compared to the major
top brands and does not necessarily mean to cover all categories of tools offered by us. You

are kindly reminded to verify carefully when you are placing an order with us if you are

actually saving half in comparison with the top major brands.


https://www.vevor.com/support




VEVOR ®  PRESSURE WASHER HOSE
REEL CART

TOUGH TOOLS, HALF PRICE

MODEL:GT0707A

NEED HELP? CONTACT US!

Have product questions? Need technical support? Please feel free to

contactus:  Technical Support and E-Warranty Certificate
www.vevor.com/support

This is the original instruction, please read all manual instructions
carefully before operating. VEVOR reserves a clear interpretation of our
user manual. The appearance of the product shall be subject to the
product you received. Please forgive us that we won't inform you again if
there are any technology or software updates on our product.


mailto:CustomerService@vevor.com

Fo . 1 Warning-To reduce the risk of injury, user must read
N instructions manual carefully.

This symbol, placed before a safety comment, indicates a kind of

precaution, warning, or danger. Ignoring this warning may lead to an
accident. To reduce the risk of injury, fire, or electrocution, please

always follow the recommendation shown below.

A Rules for Safe Operation
WARNING:

The following safety precautions are suggested. This Hose Reel Cart is
designed, engineered and tested to offer reasonably safe and effective service,

provided that it is operated in strict accordance with these instructions.
Failure to do so may result in personal injury. Always observe the rules of
safe operation.Please read and retain this manual.

1. Be alert for holes in the terrain and other hazards.

2. Follow maintenance and lubrication instructions as outlined in this
manual.

3. Always wear substantial footwear.Do not wear loose fitting clothing that
may get caught in moving parts.

4. DO NOT SIT OR STAND ON THIS ITEM.

5. This product is not a toy nor. Do not allow children to play with or near
this item.

6. Use only on a flat, level, hard and smooth surface capable of safely
supporting a fully loaded Chest.

7. Use as intended only.

8. Inspect before every use; do not use if parts are loose or damaged.

ASSEMBLY PRECAUTIONS:
1.Assemble only according to these instructions. Improper assembly can
create hazards.

2. Wear ANSI-approved safety goggles and heavy-duty work gloves during
-2.



assembly.

3.Keep assembly area clean and well lit.

4.Keep bystanders out of the area during assembly.

5.Do not assemble when tired or when under the influence of alcohol,
drugs or medication.

6.Product capabilities apply to properly and completely assembled product
only.

7.Assemble on a flat, level, hard and smooth surface capable of safely
supporting a fully loaded Pressure Washer Hose Reel Cart.

SAVE THESE INSTRUCTIONS

Model GTO707A
Maximum Capacity. (5/8”Flexible Pipe) 250ft
Number of Wheels 4

Colour Silver gray

Carton Contents

Ref. Description Picture QTY.

1 Side Frame 2

2 Cross Brace #—-“ﬂ 1

3 Axle e ] 2
4 Wheels 4
5 Hose Reel Ends 2




6 Push Handle 1
7 Hose Reel Center 1
Hub
8 |Water Coupling Tube hﬁ@ 1
9 Crank Handle ﬁL 1
10 Hose Extension Q,)/ 1
11 Wire Basket 1
12 Painted Water T ) 1
Coupler U-Bracket & .
13 | Crank U-Bracket oW 1
14 Crank Bracket 1
Bushing
15 Hose Washer 2
16 M6 x 35 Bolt 14
17 M6 x 30 Bolt 2
18 M5 x 15 Screws 13
19 Cotter Pin 4
20 [12mm Large Washer 4
21 | 6mm Small Washer 16




22 | M6 Lock Nuts & 16
23 | Front Crank Frame ’ \ 1
24 | M5 Small Washer o 13

Assembly Instructions

Tools Needed for Cart Assembly
(1) Screwdriver.

(1) M10 Wrench or Adjustable Wrench.

1. Install front crank frame to side frames using two M6 X 35 bolt sets.
Next add cross brace to side frame using four M6 x 35 Bolt Sets. Slide
axles through tabs on the bottom of side frames. See figure 1.

e M Front Cra Frame

Figure 1

2. Install wheels using 12mm large washer and cotter pin.

See figure 2.



£

rge Washer

and
Cotter Pin

Figure 2
3. Attach hose reel end to the center hub using (6) M5 x 15 screws.
repeat opposite side. See figure 3A.

Find the end of the center hub with the extra threaded screw hole and
insert water coupler tube through this end first.

Attach water coupler tube to the center hub using the painted water
coupler U-Bracket & (2) M5*15 screws . See figure 3B.

Painted Water Coupler
U-Bracket

Figure 3A || Figure 3B Water Coupler TUD

4. Insert crank bushing into crank U-Bracket and attach to the front crank

-6-



frame using (2) M6 x 35 Bolt Sets. Insert crank handle through the crank
bushing then slide hose reel onto crank handle securing with (2) M6 x 30
bolt sets. See figure 4.

M6 x 35
Bolt Set

Figure 4 M6X 30 Bolt Sets

5.Attach opposite end of the hose reel to the cross brace using (2) M6 x 35
bolt sets.See figure 5.

M6 x 35 Bolt Sets

Figure 5




6. Assemble push handle onto cart frame using (2) M6x35 bolt sets. See
figure 6.

Push Handle

M6 x 35 Bolt Sets

Figure 6
7. Attach basket to handle using (2) M6x35 bolt sets. See figure 7.

M6 x 35
Bolt Sets

Figure 7




8. Insert rubber washers into hose extension and water coupler.
See figure 8.

Water Coupler

Hose Extension




Connect the water pipe

Water intake

(3/4 "internal thread)

Water outlet
(3/4 "external thread)

Manufacturer: Shanghaimuxinmuyeyouxiangongsi

Address: Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu,
shanghai 200000 CN.

Imported to AUS: SIHAQ PTY LTD. 1 ROKEVA STREETEASTWOOD
NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim
Place, Rancho Cucamonga, CA 91730

UK

REP

EC

REP

YH CONSULTING LIMITED. C/O YH Consulting
Limited Office 147, Centurion House, London
Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH
Mainzer Landstr.69,
60329 Frankfurt am Main.

-10 -



VEVOR

TOUGH TOOLS, HALF PRICE

Technical Support and E-Warranty Certificate
www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Assistance technique et certificat de garantie électronique www.vevor.com/support

CHARIOT A ENROULEUR DE TUYAU POUR NETTOYEUR A HAUTE PRESSION

MODELE :; GT0707A

Nous continuons a nous engager a vous fournir des outils a des prix compétitifs.

« Economisez la moitié », « Moitié prix » ou toute autre expression similaire utilisée par nous ne représente
qu'une estimation des économies que vous pourriez réaliser en achetant certains outils chez nous par rapport
aux grandes marques et ne couvre pas nécessairement toutes les catégories d'outils que nous proposons.

Nous vous rappelons de bien vouloir vérifier soigneusement lorsque vous passez une commande chez

nous si vous économisez réellement la moitié par rapport aux grandes marques


https://www.vevor.com/support

Machine Translated by Google



Machine Translated by Google

® .
TUYAU DE NETTOYEUR A HAUTE PRESSION
CHARIOT A BOBINE
TOUGH TOOLS, HALF PRICE TUYAU DE NETTOYEUR A HAUTE PRESSION

MODELE : GT0707A

BESOIN D'AIDE? CONTACTEZ-NOUS!

Vous avez des questions sur nos produits ? Vous avez besoin d'assistance technique ? N'hésitez pas a nous

contacter : Assistance technique et certificat de garantie électronique www.vevor.com/support

Il s'agit de la notice d'utilisation d'origine. Veuillez lire attentivement toutes les instructions du manuel avant
de I'utiliser. VEVOR se réserve le droit d'interpréter clairement notre manuel d'utilisation. L'apparence du produit dépend
du produit que vous avez recu. Veuillez nous excuser, nous ne vous informerons plus en cas de mise a jour

technologique ou logicielle de notre produit.



Machine Translated by Google

Avertissement - Pour réduire le risque de blessure, I'utilisateur doit lire

Lisez attentivement le manuel d'instructions.

Ce symbole, placé avant un commentaire de sécurité, indique un type de
précaution, avertissement ou danger. Ignorer cet avertissement peut entrainer une
accident. Pour réduire le risque de blessure, d'incendie ou d'électrocution, veuillez

suivez toujours la recommandation ci-dessous.

A Régles pour une utilisation en toute sécurité

AVERTISSEMENT:

Les précautions de sécurité suivantes sont suggérées. Ce chariot enrouleur de tuyau est
congu, développé et testé pour offrir un service raisonnablement sdr et efficace, a condition
qu'il soit utilisé en stricte conformité avec ces instructions.

Le non-respect de cette consigne peut entrainer des blessures corporelles. Respectez toujours les régles de

Utilisation sare. Veuillez lire et conserver ce manuel.

1. Soyez attentif aux trous dans le terrain et aux autres dangers.

2. Suivez les instructions d'entretien et de lubrification décrites dans ce document.
manuel.

3. Portez toujours des chaussures solides. Ne portez pas de vétements amples qui
peut rester coincé dans les pieéces mobiles.

4. NE VOUS ASSISEZ PAS ET NE VOUS TENEZ PAS DEBOUT SUR CET ARTICLE.

5. Ce produit n'est pas un jouet. Ne laissez pas les enfants jouer avec ou a proximité.

cet article.

6. Utiliser uniquement sur une surface plane, plane, dure et lisse capable de supporter en toute sécurité
soutenant un coffre entiérement chargé.

7. Utiliser uniquement comme prévu.

8. Inspectez avant chaque utilisation ; ne pas utiliser si des piéces sont desserrées ou endommagées.

PRECAUTIONS D'ASSEMBLAGE :

1. Assemblez uniquement selon ces instructions. Un assemblage incorrect peut

créer des dangers.

2. Portez des lunettes de sécurité approuvées par I'ANSI et des gants de travail robustes pendant

-2-



Machine Translated by Google

assemblée.

3. Gardez la zone de montage propre et bien éclairée.

4. Gardez les spectateurs hors de la zone pendant 'assemblage.

5. Ne montez pas lorsque vous étes fatigué ou sous l'influence de I'alcool, de drogues ou de
médicaments.

6. Les capacités du produit s'appliquent au produit correctement et complétement assemblé.
seulement.

7. Assembler sur une surface plane, de niveau, dure et lisse capable de supporter en toute sécurité

supportant un chariot a enrouleur de tuyau de nettoyeur haute pression entierement chargé.

CONSERVEZ CES INSTRUCTIONS

Modeéle GTO0707A
Capacité maximale (tuyau flexible 5/8 po) 250 pieds
Nombre de roues 4
Couleur Gris argenté
Contenu du carton
Ref. Description Image QTE.
1 Cadre latéral 2

2 Croisillon #_._:d 1

3 Essieu E ] 2

4 Roues 4
N

5 Embouts de dévidoir de tuyau : 2




Machine Translated by Google

PetitT rondelle de 21,6 mm

6 Poignée de poussée ﬂ 1
Centre d'enrouleur de tuyau

7 1
Moyeu

8 Tube de couplage d'eau *_,@;?* 1

9 Manivelle ! 1

10 ralonges de tuyau g 1

11 Panier en fil de fer % 1
Eau peinte

2 F’ ﬁ’f\w 1

Support en U pour coupleur s
13 Support en U pour manivelle _/:(‘L 1
Support de manivelle

14 C) 1
Bague

15 Rondelle de tuyau o 2

16 Boulon M6x35 el 14

17 Boulon M6x30 | 2

18 vis M5 x 15 — 13

19 Goupille fendue [ 4

20 Rondelles larges de 12 mm o 4

o ‘




Machine Translated by Google

22 édrous de blocage M6 o, 16
Cadre de manivelle avant 23 r \ 1
24 M5 Petite rondelle o 13

Instructions de montage

Outils nécessaires pour I'assemblage du chariot

(1) Tournevis.

(1) Clé M10 ou clé a molette.

1. Installez le cadre de manivelle avant sur les cadres latéraux a I'aide de deux ensembles de boulons M6 X 35.

Ajoutez ensuite le renfort transversal au cadre latéral a I'aide de quatre jeux de boulons M6 x 35.

essieux a travers les languettes situées au bas des chassis latéraux. Voir la figure 1.

Front Crank Frame

Cross Brace

Figure 1

2. Installez les roues a 'aide d’une grande rondelle de 12 mm et d’'une goupille fendue.

Voir la figure 2.




Machine Translated by Google

arge Washer
and

Figure 2 Cotter Pin

3. Fixez I'extrémité du dévidoir au moyeu central a I'aide de (6) vis M5 x 15. Répétez

I'opération du cété opposeé. Voir la figure 3A.
Trouvez I'extrémité du moyeu central avec le trou de vis fileté supplémentaire et

insérez d'abord le tube de raccordement d'eau a travers cette extrémité.

Fixez le tube de couplage d'eau au moyeu central a I'aide de I'eau peinte

Support en U du coupleur et (2) vis M5*15. Voir la figure 3B.

Painted Water Coupler
U-Bracket

Figure 3A

4. Insérez la bague de manivelle dans le support en U de la manivelle et fixez-la a la manivelle avant

-6-



Machine Translated by Google

Cadre a l'aide de (2) jeux de boulons M6 x 35. Insérez la manivelle dans la bague de manivelle,
puis faites glisser I'enrouleur de tuyau sur la manivelle en le fixant avec (2) jeux de boulons M6 x

30. Voir la figure 4.

Figure 4 M6X 30 Bolt Sets

5.Fixez I'extrémité opposée de I'enrouleur de tuyau a la traverse a l'aide de (2) ensembles de

boulons M6 x 35.Voir la figure 5.

M6 x 35 Bolt Sets

Figure 5




Machine Translated by Google

6. Assemblez la poignée de poussée sur le cadre du chariot a l'aide de (2) jeux de boulons M6x35.

Voir la figure 6.

Push Handle

M6 x 35 Bolt Sets

Figure 6

7. Fixez le panier a la poignée a I'aide de (2) jeux de boulons M6x35. Voir la figure 7.

M6ix 35 &=
Bolt Sets

Figure 7




Machine Translated by Google

8. Insérez les rondelles en caoutchouc dans la rallonge de tuyau et le coupleur d'eau.

Voir la figure 8.

Water Coupler

Hose Extension




Machine Translated by Google

Raccorder le tuyau d'eau

Water intake
(3/4 "internal thread)

Water outlet
(3/4 "external thread)

Manufacturer: Shanghaimuxinmuyeyouxiangongsi

Address: Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu,
shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD
NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim
Place, Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting
UK | REP | Limited Office 147, Centurion House, London
Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH
EC | REP | Mainzer Landstr.69,
60329 Frankfurt am Main.

-10-



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Assistance technique et certificat de garantie

électronique www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technischer Support und E-Garantie-Zertifikat www.vevor.com/support

HOCHDRUCKWASSER-SCHLAUCHAUFROLLERWAGEN

MODELL:GTO0707A

Wir sind weiterhin bestrebt, Ihnen Werkzeuge zu wettbewerbsféhigen Preisen anzubieten.

»Sparen Sie die Halfte*, ,Halber Preis" oder andere ahnliche Ausdriicke, die wir verwenden, stellen nur eine
Schatzung der Ersparnis dar, die Sie beim Kauf bestimmter Werkzeuge bei uns im Vergleich zu den grof3en
Topmarken erzielen kénnen, und decken nicht unbedingt alle von uns angebotenen Werkzeugkategorien ab. Wir

mochten Sie freundlich daran erinnern, bei der Bestellung bei uns sorgféltig zu prifen, ob Sie im Vergleich

zu den groRBen Topmarken tatsachlich die Halfte sparen.


https://www.vevor.com/support

Machine Translated by Google



Machine Translated by Google

& HOCHDRUCKWASSERSCHLAUCH
Rollenwagen

TOUGH TOOLS, HALF PRICE HOCHDRUCKWASSERSCHLAUCH

MODELL:GTO707A

Brauchen Sie Hilfe? Kontaktieren Sie uns!

Haben Sie Fragen zum Produkt? Bendtigen Sie technischen Support? Bitte kontaktieren

Sie uns: Technischer Support und E-Garantie-Zertifikat www.vevor.com/

support

Dies ist die Originalanleitung. Bitte lesen Sie alle Anweisungen sorgfaltig durch,

bevor Sie das Gerat in Betrieb nehmen. VEVOR behélt sich eine klare Auslegung unserer
Bedienungsanleitung vor. Das Erscheinungsbild des Produkts richtet sich nach

dem Produkt, das Sie erhalten haben. Bitte verzeihen Sie uns, dass wir Sie nicht erneut
informieren, wenn es Technologie- oder Software-Updates fur unser Produkt gibt.



Machine Translated by Google

Warnung-Um das Verletzungsrisiko zu verringern, muss der Benutzer

Lesen Sie die Bedienungsanleitung sorgféltig durch.

Dieses Symbol vor einem Sicherheitshinweis weist auf eine Art
VorsichtsmafRnahme, Warnung oder Gefahr. Das Ignorieren dieser Warnung kann zu einem
Unfallgefahr. Um das Risiko von Verletzungen, Feuer oder Stromschlag zu verringern,

Befolgen Sie immer die unten aufgefiihrte Empfehlung.

A Regeln fiir den sicheren Betrieb

WARNUNG:

Die folgenden Sicherheitsvorkehrungen werden empfohlen. Dieser Schlauchwagen ist

So konzipiert, konstruiert und getestet, dass es einen einigermaf3en sicheren und effektiven Dienst
bietet, vorausgesetzt, dass es in strikter Ubereinstimmung mit diesen Anweisungen betrieben wird.
Bei Nichtbeachtung kann es zu Verletzungen kommen. Beachten Sie stets die Regeln des

sicheren Betrieb. Bitte lesen Sie dieses Handbuch und bewahren Sie es auf.

1. Achten Sie auf Locher im Geléande und andere Gefahren.
2. Befolgen Sie die Wartungs- und Schmieranweisungen in diesem

Handbuch.

3. Tragen Sie immer festes Schuhwerk. Tragen Sie keine weite Kleidung, die
kann in beweglichen Teilen hangen bleiben.

4. Setzen oder stellen Sie sich nicht auf diesen Gegenstand.

5. Dieses Produkt ist kein Spielzeug. Erlauben Sie Kindern nicht, mit dem Produkt zu spielen oder in dessen Nahe zu
dieser Artikel.

6. Nur auf einer flachen, ebenen, harten und glatten Oberflache verwenden, die sicher

Unterstitzt eine voll beladene Truhe.

7. Nur bestimmungsgeman verwenden.

8. Vor jedem Gebrauch priifen; nicht verwenden, wenn Teile lose oder beschéadigt sind.

VORSICHTSMASSNAHMEN BEI DER MONTAGE:

1. Nur geman dieser Anleitung zusammenbauen. Unsachgemaf3er Zusammenbau kann

Gefahren schaffen.

2. Tragen Sie ANSI-zugelassene Schutzbrillen und schwere Arbeitshandschuhe wahrend

-2-



Machine Translated by Google

Montage.

3. Halten Sie den Versammlungsbereich sauber und gut beleuchtet.

4. Halten Sie wahrend der Montage unbeteiligte Zuschauer vom Bereich fern.

5. Nicht zusammenbauen, wenn Sie mude sind oder unter dem Einfluss von Alkohol, Drogen

oder Medikamenten stehen.

6.Produktfunktionen gelten fiir ordnungsgemaf und vollsténdig montierte Produkte

nur.

7.Auf einer flachen, ebenen, harten und glatten Oberflache montieren, die sicher

zur Unterstiitzung eines voll beladenen Hochdruckreiniger-Schlauchwagens.

BEWAHREN SIE DIESE ANWEISUNGEN AUF

Modell GTO707A

Maximale Kapagzitat (5/8 Zoll flexibles Rohr) 250 Fuf

Anzahl Rader 4

Farbe Silbergrau

Kartoninhalt

Art.-Nr. Beschreibung Blld MENGE.
1 Seitenrahmen 2
2 Querstrebe ﬁ—-_:d 1
3 Achse E s 2
4 Rader 4
5 Schlauchaufrollerenden 2




Machine Translated by Google

6 Schiebegriff ﬂ 1
Schlauchaufroller-Center
7 1
Nabe
8 Wasserkupplungsrohr *_,@; N 1
9 Kurbelgriff ! 1
10 S¢hlauchverldngerung g 1
11 Drahtkorb % 1
Gemaltes Wasser &
- Y 1
Kupplungs-U-Biigel -
13 Kurbel-U-Halterung _»:-\\L 1
Kurbelhalterun
14 g (@ 1
Buchse
15 Schlauchwaschmaschine o 2
16 M6 x 35 Bolzen el 14
17 M6 x 30 Bolzen | 2
18 M5 x 15 Schrauben —— 13
19 Splint o 4
20 1Zmm grofR3e Unterlegscheibe o 4
21 6mm kleine Unterlegscheibe o 16




Machine Transl|

ated by Google

22 M6 Sicherungsmuttern ;‘i 16
23 Vorderer Kurbelrahmen ’ \ 1
24 M5|Kleine Unterlegscheibe o 13

Montageanleitung

Fur die Wagenmontage bendétigte Werkzeuge

(1) Schraubendreher.

(1) M10-Schraubenschliissel oder verstellbarer Schraubenschliissel.

1. Befestigen Sie den vorderen Kurbelrahmen mit zwei M6 x 35-Schraubenséatzen an den Seitenrahmen.

Als nachstes fligen Sie mit vier M6 x 35 Schraubensatzen eine Querstrebe zum Seitenrahmen hinzu. Schieben

Achsen durch Laschen an der Unterseite der Seitenrahmen. Siehe Abbildung 1.

Cross Brace

Front Crank Frame
——

Figure 1

2. Montieren Sie die Rader mit einer 12 mm grof3en Unterlegscheibe und einem Splint.

Siehe Abbildung 2.




Machine Translated by Google

Large Washer
and

Figure 2 Cotter Pin

3. Befestigen Sie das Schlauchaufrollerende mit (6) M5 x 15 Schrauben an der Mittelnabe. Wiederholen Sie

den Vorgang auf der anderen Seite. Siehe Abbildung 3A.
Suchen Sie das Ende der Mittelnabe mit dem zusétzlichen Gewindeloch und

Fuhren Sie zuerst den Wasserkupplungsschlauch durch dieses Ende ein.

Befestigen Sie das Wasserkupplungsrohr mit dem lackierten Wasseranschluss an der Mittelnabe.

Kupplungs-U-Halterung und (2) M5*15 Schrauben. Siehe Abbildung 3B.

Painted Water Coupler
U-Bracket

Figure 3A Figure 3B

4. Kurbelbuchse in Kurbel-U-Halterung einsetzen und an der vorderen Kurbel befestigen

-6-



Machine Translated by Google

Rahmen mit (2) M6 x 35 Bolzensétzen. Kurbelgriff durch die Kurbelbuchse stecken, dann Schlauchtrommel

auf Kurbelgriff schieben und mit (2) M6 x 30 Bolzensétzen befestigen. Siehe Abbildung 4.

Figure 4 M6X 30 Bolt Sets

5.Befestigen Sie das gegenuberliegende Ende der Schlauchtrommel mit (2) M6 x 35 Schraubenséatzen an der

Querstrebe. Siehe Abbildung 5.

M6 x 35 Bolt Sets

Figure 5




Machine Translated by Google

6. Den Schiebegriff mit (2) M6x35-Schraubenséatzen am Wagenrahmen befestigen. Siehe
Abbildung 6.

Push Handle

M6 x 35 Bolt Sets

Figure 6

7. Befestigen Sie den Korb mit (2) M6x35-Schraubensétzen am Griff. Siehe Abbildung 7.

M6 x 35
Bolt Sets

Figure 7




Machine Translated by Google

8. Setzen Sie Gummischeiben in die Schlauchverlangerung und den Wasseranschluss ein.

Siehe Abbildung 8.

Rubber Washers

9. Befestigen Sie die Schlauchverlangerung am Wasseranschlussstiick. Siehe Abbildung 9.

Water Coupler

Hose Extension

Figure 9




Machine Translated by Google

Schlieen Sie die Wasserleitung an

Water intake
(3/4 "internal thread)

Water outlet
(3/4 "external thread)

Manufacturer: Shanghaimuxinmuyeyouxiangongsi

Address: Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu,
shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD
NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim
Place, Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting
UK | REP | Limited Office 147, Centurion House, London
Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH
EC | REP | Mainzer Landstr.69,
60329 Frankfurt am Main.

-10 -



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technischer Support und E-Garantie-Zertifikat
www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Supporto tecnico e certificato di garanzia elettronica www.vevor.com/support

CARRELLO AVVOLGITUBO IDROPULITRICE

MODELLO:GTO707A

Continuiamo a impegnarci per fornirvi strumenti a prezzi competitivi.

"Risparmia la meta", "Meta prezzo" o qualsiasi altra espressione simile da noi utilizzata rappresenta
solo una stima del risparmio che potresti ottenere acquistando determinati utensili con noi rispetto ai
principali marchi principali e non significa necessariamente coprire tutte le categorie di utensili da noi

offerti. Ti ricordiamo cortesemente di verificare attentamente quando effettui un ordine con noi se

stai effettivamente risparmiando la meta rispetto ai principali marchi principali


https://www.vevor.com/support

Machine Translated by Google



Machine Translated by Google

@ TUBO PER IDROPULITRICE
CARRELLO PER BOBINE
TOUGH TOOLS, HALF PRICE TUBO PER IDROPULITRICE

MODELLO:GTO0707A

HAI BISOGNO DI AIUTO? CONTATTACI!

Hai domande sul prodotto? Hai bisogno di supporto tecnico? Non esitare a

contattarci: Supporto tecnico e certificato di garanzia elettronica
www.vevor.com/support

Questa ¢ l'istruzione originale, si prega di leggere attentamente tutte le

istruzioni del manuale prima di utilizzare. VEVOR si riserva una chiara
interpretazione del nostro manuale utente. L'aspetto del prodotto sara

soggetto al prodotto ricevuto. Vi preghiamo di perdonarci se non vi informeremo di
NuUoOVO Se Ci sono aggiornamenti tecnologici o software sul nostro prodotto.



Machine Translated by Google

Attenzione: per ridurre il rischio di lesioni, I'utente deve leggere

attentamente il manuale di istruzioni.

Questo simbolo, posto prima di un commento di sicurezza, indica un tipo di
precauzione, avvertimento o pericolo. Ignorare questo avvertimento pud portare a un
incidente. Per ridurre il rischio di lesioni, incendi o folgorazione, si prega di

seguire sempre le raccomandazioni indicate di seguito.

AVVERTIMENTO:
Si consigliano le seguenti precauzioni di sicurezza. Questo carrello avvolgitubo &
progettato, realizzato e testato per offrire un servizio ragionevolmente sicuro ed efficace, a

condizione che venga utilizzato nel rigoroso rispetto delle presenti istruzioni.

La mancata osservanza di questa norma puo causare lesioni personali. Rispettare sempre le regole di

funzionamento sicuro. Si prega di leggere e conservare il presente manuale.

1. Prestare attenzione alle buche nel terreno e ad altri pericoli.
2. Seguire le istruzioni di manutenzione e lubrificazione come descritto in questo

manuale.

3. Indossare sempre calzature robuste. Non indossare abiti larghi che
potrebbero impigliarsi nelle parti in movimento.

4. NON SEDERSI O STARE IN PIEDI SULL'OGGETTO.

5. Questo prodotto non & un giocattolo né. Non permettere ai bambini di giocare con o vicino
questo articolo.

6. Utilizzare solo su una superficie piana, livellata, dura e liscia in grado di resistere in modo sicuro
sostenere un baule completamente carico.

7. Utilizzare solo come previsto.

8. Ispezionare prima di ogni utilizzo; non utilizzare se alcune parti sono allentate o danneggiate.

PRECAUZIONI DI MONTAGGIO:

1. Assemblare solo secondo queste istruzioni. Un assemblaggio improprio puo

creare pericoli.

2. Indossare occhiali di sicurezza approvati ANSI e guanti da lavoro resistenti durante

-2-



Machine Translated by Google

assemblaggio.
3. Mantenere l'area di assemblaggio pulita e ben illuminata.
4. Tenere gli astanti fuori dall'area durante I'assemblaggio.

5. Non riunirsi quando si e stanchi o sotto I'effetto di alcol, droghe o farmaci.

6. Le capacita del prodotto si applicano al prodotto correttamente e completamente assemblato

soltanto.

7. Montare su una superficie piana, livellata, dura e liscia in grado di sostenere in modo sicuro

per sostenere un carrello avvolgitubo per idropulitrice completamente carico.

SALVA QUESTE ISTRUZIONI

Modello GTO0707A
Capacita massima (tubo flessibile da 5/8") 250 piedi
Numero di ruote 4
Colore Grigio argento
Contenuto della scatola
Rif. Descrizione Immagine QTY.
1 Telaio laterale 2

2 Traversa di rinforzo #—' ".‘:d 1

3 Asse E 3 2

4 Ruote 4
N\

5 Estremita del mulinello 2




Machine Translated by Google

6 Maniglia di spinta ﬂ 1
Centro avvolgitubo
7 1
Centro
8 Tubo di accoppiamento dell'acqua| m—;@;—* 1
9 Manovella l 1
10 Prplunga per tubo flessibile Q 1
11 Cestino di filo £ =R 1
Acqua dipinta 3
Staffa a U per accoppiatore
13 Staffa a U per manovella BeW 1
Supporto della manovella ’
14 ’ : ® 1
Boccola
15 Rondella per tubo flessibile o 2
16 Bullone M6x35 el 14
17 Bullone M6x30 ] 2
18 vifi M5 x 15 e 13
19 Coppiglia (e 4
20 Rondella grande da 12 mm o 4
21 Rondella piccola da 6 mm o 16




Machine Translated by Google

22 dadi di bloccaggio M6 ®, 16
Telaig con manovella anteriore 23 ‘ \ 1
24 M§ Rondella piccola o 13

Istruzioni di montaggio

Strumenti necessari per il montaggio del carrello

(1) Cacciavite.

(1) Chiave M10 o chiave regolabile.

1. Installare il telaio della manovella anteriore sui telai laterali utilizzando due set di bulloni M6 X 35.

Quindi aggiungere il rinforzo trasversale al telaio laterale utilizzando quattro set di bulloni M6 x 35. Far scorrere

assi tramite linguette sul fondo dei telai laterali. Vedere figura 1.

Cross Brace Front Cra S

Figure 1

2. Installare le ruote utilizzando una rondella grande da 12 mm e una coppiglia.

Vedere figura 2.




Machine Translated by Google

arge Washer
and

Figure 2 Cotter Pin

3. Fissare I'estremita del mulinello del tubo flessibile al mozzo centrale utilizzando (6) viti M5 x

15. Ripetere sul lato opposto. Vedere la figura 3A.
Trova l'estremita del mozzo centrale con il foro per la vite filettata in piu e

inserire prima il tubo di collegamento dell'acqua attraverso questa estremita.

Collegare il tubo di collegamento dell'acqua al mozzo centrale utilizzando I'acqua verniciata

staffa a U dell'accoppiatore e (2) viti M5*15. Vedere figura 3B.

Painted Water Coupler
U-Bracket

Figure 3A

Figure 3B

4. Inserire la boccola della manovella nella staffa a U della manovella e fissarla alla manovella anteriore

-6-



Machine Translated by Google

telaio utilizzando (2) set di bulloni M6 x 35. Inserire la manovella attraverso la boccola della
manovella, quindi far scorrere I'avvolgitubo sulla manovella fissandola con (2) set di bulloni M6 x

30. Vedere la figura 4.

Figure 4 M6X 30 Bolt Sets

5. Fissare I'estremita opposta del mulinello del tubo flessibile alla traversa utilizzando (2) set di

bulloni M6 x 35. Vedere figura 5.

M6 x 35 Bolt Sets

Figure 5




Machine Translated by Google

6. Montare la maniglia di spinta sul telaio del carrello utilizzando (2) set di bulloni M6x35.

Vedere figura 6.

Push Handle

M6 x 35 Bolt Sets

Figure 6

7. Fissare il cestello alla maniglia utilizzando (2) set di bulloni M6x35. Vedere figura 7.

M6ix 35 &=
Bolt Sets

Figure 7




Machine Translated by Google

8. Inserire le rondelle di gomma nella prolunga del tubo flessibile e nel raccordo dell'acqua.

Vedere figura 8.

Figure 8

9. Collegare la prolunga del tubo flessibile al giunto dell'acqua. Vedere figura 9.

Water Coupler

Hose Extension




Machine Translated by Google

Collegare il tubo dell'acqua

Water intake
(3/4 "internal thread)

Water outlet
(3/4 "external thread)

Manufacturer: Shanghaimuxinmuyeyouxiangongsi

Address: Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu,
shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD
NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim
Place, Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting
UK | REP | Limited Office 147, Centurion House, London
Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH
EC | REP | Mainzer Landstr.69,
60329 Frankfurt am Main.

-10 -



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Supporto tecnico e certificato di garanzia
elettronica www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Soporte técnico y certificado de garantia electronica www.vevor.com/support

CARRITO PARA ENROLLADORA DE MANGUERA PARA LAVADORA A PRESION

MODELO:GT0707A

Seguimos comprometidos a brindarle herramientas a precios competitivos.

"Ahorre la mitad", "mitad de precio" o cualquier otra expresion similar que utilicemos solo representa
una estimacion del ahorro que podria obtener al comprar ciertas herramientas con nosotros en comparacion
con las principales marcas y no necesariamente significa que cubra todas las categorias de herramientas

que ofrecemos. Le recordamos que, al realizar un pedido con nosotros, verifique cuidadosamente si

realmente esta ahorrando la mitad en comparacién con las principales marcas.


https://www.vevor.com/support

Machine Translated by Google



Machine Translated by Google

@ MANGUERA DE LAVADORA A PRESION
CARRITO DE CARRETE

TOUGH TOOLS, HALF PRICE MANGUERA DE LAVADORA A PRESION

MODELO:GT0707A

¢(NECESITA AYUDA? CONTACTENOS!

¢ Tiene preguntas sobre el producto? ; Necesita asistencia técnica? No dude en ponerse en contacto

con nosotros: Asistencia técnica y certificado de garantia electrénica www.vevor.com/

support

Estas son las instrucciones originales, lea atentamente todas las instrucciones del manual
antes de utilizar el producto. VEVOR se reserva una interpretacion clara de nuestro manual de
usuario. La apariencia del producto estara sujeta al producto que recibié. Perdonenos por no
informarle nuevamente si hay actualizaciones de tecnologia o software en nuestro producto.



Machine Translated by Google

Advertencia: Para reducir el riesgo de lesiones, el usuario debe leer

Lea atentamente el manual de instrucciones.

Este simbolo, colocado antes de un comentario de seguridad, indica un tipo de
precaucién, advertencia o peligro. Ignorar esta advertencia puede provocar una

accidente. Para reducir el riesgo de lesiones, incendio o electrocucion, por favor

Siga siempre las recomendaciones que se muestran a continuacion.

A Reglas para una operacién segura

ADVERTENCIA:

Se recomiendan las siguientes precauciones de seguridad. Este carro portamangueras es
disefiado, fabricado y probado para ofrecer un servicio razonablemente seguro y efectivo, siempre que se

opere en estricta conformidad con estas instrucciones.

El incumplimiento de esta norma puede provocar lesiones personales. Respete siempre las normas de seguridad .

Operacion segura. Lea y conserve este manual.

1. Esté alerta a los agujeros en el terreno y otros peligros.

2. Siga las instrucciones de mantenimiento y lubricacion como se describe en este
manual.

3. Utilice siempre calzado resistente. No utilice ropa holgada que

Podrian quedar atrapados en las piezas moviles.

4. NO SE SIENTA NI SE PARE SOBRE ESTE ARTICULO.

5. Este producto no es un juguete. No permita que los nifios jueguen con él o cerca de él.

Este articulo.

6. Utilicelo unicamente sobre una superficie plana, nivelada, dura y lisa capaz de soportar cargas de forma segura.
sosteniendo un cofre completamente cargado.

7. Utilicelo unicamente segun lo previsto.

8. Inspeccione antes de cada uso; no utilice si las piezas estan sueltas o dafadas.

PRECAUCIONES DE MONTAJE:

1. Realice el montaje unicamente de acuerdo con estas instrucciones. Un montaje incorrecto puede

crear peligros

2. Use gafas de seguridad aprobadas por ANSI y guantes de trabajo resistentes durante

-2-



Machine Translated by Google

asamblea.

3. Mantenga el area de reunion limpia y bien iluminada.

4. Mantenga a los transeuntes fuera del area durante el montaje.

5. No realizar el montaje cuando se encuentre cansado o bajo la influencia de alcohol, drogas

0 medicamentos.

6. Las capacidades del producto se aplican a productos ensamblados de manera correcta y completa.

solo.

7.Montar sobre una superficie plana, nivelada, duray lisa capaz de soportar cargas de forma segura.

soportando un carrito de carrete de manguera de hidrolavadora completamente cargado.

GUARDE ESTAS INSTRUCCIONES

Modelo GT0707A

Capacidad maxima (tuberia-flexible de 5/8”) 250 pies

Numero de ruedas 4

Color Gris plata

Contenido de la caja

Arbitro. Descripcion Imagen CANTIDAD.
1 Marco lateral 2
2 Tirante transversal F- "'“-'——J§ 1
3 Eje E = 2
4 Ruedas 4
5 Extremos de carrete de manguera 2




Machine Translated by Google

6 Mango de empuje ﬂ 1
Centro de carrete de manguera
7 1
Centro
8 Tubo de acoplamiento de agua mqé;—* 1
9 Manivela l 1
10 Extension de manguera g 1
11 Cesta de alambre % 1
Agua pintada s
2 f[’\w 1
Soporte en U del acoplador
. )
13 Soporte en U para manivela S 1
Soporte de manivela p
14 B :
Cojinete
15 Lavadora de mangueras o 2
16 Perno M6 x 35 el 14
17 Perno M6 x 30 | 2
18 tofnillos M5 x 15 e 13
19 Pasador de chaveta C_= 4
20 arandelas grandes de 12 mm o 4
21 Arandela pequefia de 6 mm o 16




Machine Translated by Google

22 tueJrcas de seguridad M6

) 16
23 Marco de manivela delantera ’ \ 1
24 MY Arandela pequeiia o 13

Instrucciones de montaje

Herramientas necesarias para el montaje del carro

(1) Destornillador.

(1) Llave M10 o llave ajustable.

1. Instale el marco del cigliefial delantero en los marcos laterales usando dos juegos de pernos M6 X 35.

A continuacién, agregue el soporte transversal al marco lateral usando cuatro juegos de pernos M6 x 35. Deslice

Ejes a través de las pestafias en la parte inferior de los marcos laterales. Ver figura 1.

Cross Brace

Front Crank Frame
0

Figure 1

2. Instale las ruedas usando una arandela grande de 12 mm y un pasador de chaveta.

Vea la figura 2.




Machine Translated by Google

arge Washer
and
Cotter Pin

Figure 2

3. Fije el extremo del carrete de manguera al eje central con (6) tornillos M5 x 15. Repita el

procedimiento del lado opuesto. Consulte la figura 3A.
Encuentre el extremo del cubo central con el orificio para tornillo roscado adicional y

Inserte primero el tubo acoplador de agua a través de este extremo.

Conecte el tubo acoplador de agua al cubo central usando el agua pintada.

Soporte en U del acoplador y (2) tornillos M5*15. Ver figura 3B.

Painted Water Coupler
U-Bracket

Figure 3A Figure 3B

4. Inserte el buje del cigiefal en el soporte en U del cigliefial y fijelo al cigliefial delantero.

-6-



Machine Translated by Google

Marco usando (2) juegos de pernos M6 x 35. Inserte la manivela a través del buje de la manivela y
luego deslice el carrete de la manguera sobre la manivela asegurandola con (2) juegos de pernos M6

x 30. Vea la figura 4.

Figure 4 M6X 30 Bolt Sets

5. Fije el extremo opuesto del carrete de manguera al soporte transversal usando (2) juegos de pernos

M6 x 35. Consulte la figura 5.

M6 x 35 Bolt Sets

Figure 5




Machine Translated by Google

6. Ensamble la manija de empuje en el marco del carro usando (2) juegos de pernos M6x35. Consulte

la figura 6.

Push Handle

M6 x 35 Bolt Sets

Figure 6

7. Fije la cesta al mango con (2) juegos de pernos M6x35. Consulte la figura 7.

M6 x 35
Bolt Sets

Figure 7




Machine Translated by Google

8. Inserte arandelas de goma en la extension de la manguera y en el acoplador de agua.

Vea la figura 8.

Figure 8

9. Conecte la extension de la manguera al acoplador de agua. Consulte la figura 9.

Water Coupler

Hose Extension

Figure 9




Machine Translated by Google

Conectar la tuberia de agua

Water intake
(3/4 "internal thread)

Water outlet
(3/4 "external thread)

Manufacturer: Shanghaimuxinmuyeyouxiangongsi

Address: Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu,
shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD
NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim
Place, Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting
UK | REP | Limited Office 147, Centurion House, London
Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH
EC | REP | Mainzer Landstr.69,
60329 Frankfurt am Main.

-10-



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Soporte técnico y certificado de garantia
electrénica www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Wsparcie techniczne i certyfikat gwarancji elektronicznej www.vevor.com/support

WOZEK NA WAZ DO MYJKI CISNIENIOWE]
MODEL:GTO707A

Nadal staramy sie oferowa¢ Parstwu narzedzia w konkurencyjnych cenach.

.0Oszczedz potowe”, ,Potowa ceny” lub inne podobne wyrazenia uzywane przez nas stanowig jedynie
szacunkowe oszczednosci, jakie mozesz uzyska¢, kupujac u nas okreslone narzedzia w poréwnaniu z gtéwnymi
markami i niekoniecznie oznaczajg one objecie wszystkich kategorii oferowanych przez nas narzedzi. Uprzejmie

przypominamy, aby przy sktadaniu zaméwienia doktadnie sprawdzi¢, czy faktycznie oszczedzasz potowe w

poréwnaniu z gtéwnymi markami


https://www.vevor.com/support

Machine Translated by Google



Machine Translated by Google

VEVOR ® WAZ DO MYJKI CISNIENIOWE]

WOZEK NA SZPULE
TOUGH TOOLS, HALF PRICE

WAZ DO MYJKI CISNIENIOWE]

MODEL:GT0707A

POTRZEBUJESZ POMOCY? SKONTAKTU]J SIE Z NAMI!

Masz pytania dotyczace produktu? Potrzebujesz wsparcia technicznego?

Skontaktuj sie z nami: Wsparcie techniczne i certyfikat E-Gwarancji

www.vevor.com/support

To jest oryginalna instrukcja, przed uzyciem nalezy uwaznie przeczytac

wszystkie instrukcje. VEVOR zastrzega sobie jasng interpretacje naszej instrukcji
obstugi. Wyglad produktu bedzie zalezat od produktu, ktéry otrzymates.

Prosimy o wybaczenie, ze nie poinformujemy Cie ponownie, jesli w naszym
produkcie pojawig sie jakiekolwiek aktualizacje technologiczne lub oprogramowania



Machine Translated by Google

Ostrzezenie - aby zmniejszy¢ ryzyko obrazen, uzytkownik musi przeczytac

Przeczytaj uwaznie instrukcje obstugi.

Ten symbol, umieszczony przed komentarzem dotyczacym bezpieczenstwa, oznacza rodzaj
$rodek ostroznosci, ostrzezenie lub niebezpieczenstwo. Zignorowanie tego ostrzezenia moze prowadzi¢ do

wypadku. Aby zmniejszy¢ ryzyko obrazen, pozaru lub porazenia prgdem, prosimy

Zawsze postepuj zgodnie z ponizszymi zaleceniami.

Zasady bezpiecznej eksploatacji

OSTRZEZENIE:

Zalecane sg nastepujgce $rodki ostroznosci. Ten wézek na waz jest

zaprojektowane, skonstruowane i przetestowane w celu zapewnienia w miare bezpiecznej i
skutecznej obstugi, pod warunkiem, ze bedg uzywane $ciéle wedtug niniejszej instrukgji.
Niedopetnienie tego obowigzku moze skutkowac obrazeniami ciata. Zawsze przestrzegaj zasad

bezpiecznej eksploatacji. Prosimy przeczytac i zachowac te instrukgcje.

1. Uwazaj na dziury w terenie i inne zagrozenia.

2. Postepuj zgodnie z instrukcjami dotyczacymi konserwacji i smarowania, zgodnie z opisem w tym dokumencie.
podrecznik.

3. Zawsze no$ solidne obuwie. Nie no$ luznej odziezy, ktéra

moga zostac wciggniete przez ruchome czesci.

4. NIE SIADAJ ANI NIE STAWA] NA TYM PRZEDMIOCIE.

5. Ten produkt nie jest zabawka ani nie jest. Nie pozwalaj dzieciom bawic si¢ nim lub przebywa¢ w jego poblizu.
ten przedmiot.

6. Uzywac wytacznie na ptaskiej, réwnej, twardej i gtadkiej powierzchni, ktéra umozliwia bezpieczne uzytkowanie.
podtrzymujac w petni zatadowang skrzynie.

7. Uzywac wytacznie zgodnie z przeznaczeniem.

8. Przed kazdym uzyciem sprawdz produkt; nie uzywaj go, jesli jakie$ czesci sg luzne lub uszkodzone.

SRODKI OSTROZNOSCI PODCZAS MONTAZU:

1.Montaz nalezy wykonywac wytgcznie zgodnie z niniejszg instrukcja. Nieprawidtowy montaz moze

stwarzac zagrozenia.

2. Podczas pracy nalezy nosi¢ okulary ochronne i wytrzymate rekawice robocze zgodne z normg ANSI.

-2-



Machine Translated by Google

montaz.

3. Utrzymuj miejsce zgromadzenia w czystosci i zapewnij dobre oéwietlenie.

4. Podczas montazu nie dopuszczaé 0séb postronnych na teren montazu.

5. Nie przychodz na spotkania, jesli jestes zmeczony lub pod wptywem alkoholu,
narkotykéw lub lekéw.

6. Mozliwosci produktu odnoszg sie do produktu prawidtowo i catkowicie zmontowanego
tylko.

7. Montaz nalezy wykona¢ na ptaskiej, réwnej, twardej i gtadkiej powierzchni, ktéra bedzie bezpieczna

podtrzymujacy w petni zatadowany wézek z wezem do myjki ciSnieniowej.

ZAPISZ TE INSTRUKCJE

Model GTO0707A
Maksymalna pojemnosé (elastyczna rura 5/8") 250 stép
Liczba két 4

Kolor Srebrnoszary

Zawarto$¢ opakowania

Nr ref. Opis Zdjecie 1LOSC.

1 Rama boczna 2

2 Rozpoérka poprzeczna P.__ Y 1

3 0$ E = 2
4 Kota 4
5 Koncéwki wezy bebnowych g 2




Machine Translated by Google

Uchwyt do pchania

Centrum bebnéw na waz

Centrum

8 Rufra taczagca wode

Korba

10 Prizedtuzenie weza

11 Kosz druciany 1
1 Malowana woda ]
tacznik U-Bracket
13 Uchwyt U korby 1
14 Wspornik korby ]
Tuleja
15 Podktadka weza 2
16 Sruba M6 x 35 14
17 Sruba M6 x 30 2
18 $rub M5 x 15 13
19 Kotek zawleczki 4
20 12mm Duza podktadka 4
21 6mm mata podktadka 16




Machine Translated by Google

22 nakretki zabezpieczajgce M6 16

Podkt{adka mata 24 M5 13

®,
23 Rgma korby przedniej ‘ \ 1

Instrukcja montazu

Narzedzia potrzebne do montazu wézka
(1) Srubokret.
(1) Klucz M10 lub klucz nastawny.

1. Zamontuj przednig rame korbowga do ram bocznych za pomocg dwéch zestawdw $rub M6 X 35.
Nastepnie dodaj poprzeczke do ramy bocznej za pomocg czterech zestawéw Srub M6 x 35. Przesun

osie przez zaczepy na spodzie ram bocznych. Zobacz rysunek 1.

Cross Brace Front Cra S

2. Zamontuj kota uzywajac podktadki 12 mm i zawleczki.

Zobacz rysunek 2.



Machine Translated by Google

arge Washer
and
Cotter Pin

Figure 2

3. Przymocuj koniec bebna weza do piasty centralnej za pomocg (6) Srub M5 x 15. Powt6rz

czynnos$¢ po przeciwnej stronie. Zobacz rysunek 3A.
Znajdz koniec piasty Srodkowej z dodatkowym otworem na $rube gwintowang i

Najpierw przetdz rurke doprowadzajgcg wode przez ten koniec.

Przymocuj rurke ztgcza wodnego do piasty centralnej za pomocg pomalowanej rurki wodne;j.

tacznik U-Bracket i (2) Sruby M5*15. Zobacz rysunek 3B.

Painted Water Coupler
U-Bracket

Water Coupler TUD

Figure 3A Figure 3B

4. W16z tuleje korbowa do uchwytu U korby i przymocuj do przedniej korby.

-6-



Machine Translated by Google

rama przy uzyciu (2) zestawéw Srub M6 x 35. Wt6z korbe przez tuleje korbowg, a nastepnie
nasun beben na waz na korbe, zabezpieczajac go za pomoca (2) zestawdw srub M6 x 30.

Zobacz rysunek 4.

Figure 4 M6X 30 Bolt Sets

5. Przymocuj przeciwlegty koniec bebna na waz do poprzeczki za pomocg (2) zestawodw Srub

M6 x 35. Zobacz rysunek 5.

M6 x 35 Bolt Sets

Figure 5




Machine Translated by Google

6. Zamontuj uchwyt do pchania na ramie wézka za pomoca (2) zestawéw srub M6x35. Zobacz

rysunek 6.

Push Handle

M6 x 35 Bolt Sets

Figure 6

7. Przymocuj koszyk do uchwytu za pomocg (2) zestawdéw $rub M6x35. Zobacz rysunek 7.

M6ix 35 &=
Bolt Sets

Figure 7




Machine Translated by Google

8. Wi6z gumowe podktadki do przedtuzenia weza i ztgcza wodnego.

Zobacz rysunek 8.

Figure 8

9. Podiacz przedtuzenie weza do ztgcza wodnego. Zobacz rysunek 9.

Water Coupler

Hose Extension




Machine Translated by Google

Podtgcz rure wodng

Water intake

(3/4 "internal thread)

Water outlet
(3/4 "external thread)

Manufacturer: Shanghaimuxinmuyeyouxiangongsi

Address: Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu,
shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD
NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim
Place, Rancho Cucamonga, CA 91730

UK

REP

EC

REP

YH CONSULTING LIMITED. C/O YH Consulting
Limited Office 147, Centurion House, London
Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH
Mainzer Landstr.69,
60329 Frankfurt am Main.

-10 -



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Wsparcie techniczne i certyfikat gwarancji

elektronicznej www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technische ondersteuning en e-garantiecertificaat www.vevor.com/support

DRUKREINIGER SLANGHASPELWAGEN

MODEL:GTO707A

Wij streven er voortdurend naar om u gereedschappen tegen concurrerende prijzen te leveren.

"Bespaar de helft", "halve prijs" of andere soortgelijke uitdrukkingen die wij gebruiken, geven slechts een schatting
weer van de besparingen die u kunt behalen door bepaalde gereedschappen bij ons te kopen in vergelijking met de grote
topmerken en betekent niet noodzakelijkerwijs dat alle categorieén gereedschappen die wij aanbieden, worden gedekt.

Wij herinneren u eraan om zorgvuldig te controleren of u daadwerkelijk de helft bespaart in vergeluklng met de

grote topmerken wanneer u een bestelling bij ons plaatst.


https://www.vevor.com/support

Machine Translated by Google



Machine Translated by Google

@ HOGEDRUKREINIGERSLANG
SPOELWAGEN
TOUGH TOOLS, HALF PRICE HOGEDRUKREINIGERSLANG

MODEL:GT0707A

HULP NODIG? NEEM CONTACT MET ONS OP!

Heeft u vragen over het product? Heeft u technische ondersteuning nodig? Neem dan

gerust contact met ons op: Technische ondersteuning en E-garantiecertificaat

www.vevor.com/support

Dit is de originele instructie, lees alle handleidingen zorgvuldig door voordat u

het product gebruikt. VEVOR behoudt zich een duidelijke interpretatie van onze
gebruikershandleiding voor. Het uiterlijk van het product is afhankelijk van het

product dat u hebt ontvangen. Vergeef ons dat we u niet opnieuw zullen informeren als er
technologie- of software-updates voor ons product zijn.



Machine Translated by Google

\ Waarschuwing - Om het risico op letsel te verminderen, moet de gebruiker de volgende informatie lezen:

AN 4 Lees de gebruiksaanwijzing zorgvuldig door.

Dit symbool, geplaatst voor een veiligheidsopmerking, geeft een soort
voorzorgsmaatregel, waarschuwing of gevaar. Het negeren van deze waarschuwing kan leiden tot een

ongeluk. Om het risico op letsel, brand of elektrocutie te verminderen,

Volg altijd de onderstaande aanbevelingen.

A Regels voor veilig gebruik

WAARSCHUWING:

De volgende veiligheidsmaatregelen worden aanbevolen. Deze slanghaspelwagen is
ontworpen, ontwikkeld en getest om een redelijk veilige en effectieve service te bieden, op
voorwaarde dat het strikt in overeenstemming met deze instructies wordt bediend.

Als u dit niet doet, kan dit leiden tot persoonlijk letsel. Houd u altijd aan de regels van

veilige bediening. Lees en bewaar deze handleiding.

1. Wees alert op gaten in het terrein en andere gevaren.

2. Volg de onderhouds- en smeerinstructies zoals beschreven in dit
handmatig.

3. Draag altijd stevige schoenen. Draag geen loszittende kleding die
kunnen vast komen te zitten in bewegende delen.

4. GANIET OP DIT ITEM ZITTEN OF STAAN.

5. Dit product is geen speelgoed. Laat kinderen niet met of in de buurt van dit product spelen.
dit item.

6. Gebruik het alleen op een viak, egaal, hard en glad oppervlak dat veilig kan worden gebruikt.
ter ondersteuning van een volledig geladen kist.

7. Gebruik het product alleen zoals bedoeld.

8. Controleer het apparaat voor elk gebruik. Gebruik het apparaat niet als er onderdelen loszitten of beschadigd zijn.

MONTAGEVOORZORGSMAATREGELEN:

1. Monteer alleen volgens deze instructies. Onjuiste montage kan

gevaren creéren.

2. Draag tijdens het werk een door de ANSI goedgekeurde veiligheidsbril en stevige werkhandschoenen.
-2



Machine Translated by Google

montage.

3. Zorg ervoor dat de montageplek schoon en goed verlicht is.

4. Houd omstanders uit de buurt tijdens de montage.

5. Ga niet in de winkel staan als u moe bent of onder invlioed van alcohol, drugs of
medicijnen.

6. Producteigenschappen zijn van toepassing op een correct en volledig gemonteerd product
alleen.

7. Monteer op een vlak, egaal, hard en glad oppervlak dat veilig kan worden gebruikt

ter ondersteuning van een volledig geladen hogedrukreinigerslanghaspelwagen.

BEWAAR DEZE INSTRUCTIES

Model GTO707A
Maximale capaciteit (5/8” flexibele buis) 250 voet
Aantal wielen 4

Kleur Zilvergrijs

Inhoud van de doos

Referentie. Beschrijving Afbeelding AANTAL.

1 Zijframe 2

2 Kruisbeugel #—"“‘d 1

3 As = = 2
4 Wielen 0 4
5 Slanghaspeluiteinden f 2




Machine Translated by Google

6 Duwhendel ﬂ 1
Slanghaspelcentrum
7 gnase % 1
8 Waterkoppelingsbuis m—;@;, 1
9 Krukhendel ! 1
10 Slangverlenging g 1
11 Draadmand % 1
Geschilderd water
- P8 1
Koppeling U-beugel -
13 Krukas U-beugel _):QL 1
Krukasbeugel
14 - 1
Bus
15 Slangwasser o 2
16 M6 x 35 Bout el 14
17 M6 x 30 Bout | 2
18 M5 x 15 schroeven —— 13
19 Splitpen o 4
20 12mm grote ring o 4
21 6mm Kleine Ring o 16




Machine Translated by Google

22 Mg borgmoeren 16

24 Mb Kleine Ring 13

e,
23 Voorste krukasframe ' \ 1

Montage-instructies

Benodigde gereedschappen voor het monteren van de kar
(1) Schroevendraaier.

(1) M10-sleutel of verstelbare sleutel.

1. Monteer het voorste crankframe aan de zijfframes met behulp van twee M6 X 35 boutensets.
Voeg vervolgens de dwarsbalk toe aan het zijfframe met behulp van vier M6 x 35 boutsets. Schuif

assen door lipjes aan de onderkant van de zijframes. Zie afbeelding 1.

Cross Brace Front Crank Frame

Figure 1
2. Monteer de wielen met behulp van een 12 mm grote ring en splitpen.

Zie figuur 2.



Machine Translated by Google

arge Washer
and

Figure 2 Cotter Pin

3. Bevestig het uiteinde van de slanghaspel aan de middelste naaf met behulp van (6) M5 x 15

schroeven. Herhaal dit aan de andere kant. Zie afbeelding 3A.
Zoek het uiteinde van de centrale naaf met het extra schroefdraadgat en

Steek eerst de waterkoppelingsbuis door dit uiteinde.

Bevestig de waterkoppelingsbuis aan de centrale naaf met behulp van de geverfde waterleiding.

koppeling U-beugel & (2) M5*15 schroeven. Zie figuur 3B.

Painted Water Coupler
U-Bracket

Figure 3A Figure 3B

4. Plaats de krukasbus in de U-beugel van de krukas en bevestig deze aan de voorste krukas

-6-



Machine Translated by Google

frame met behulp van (2) M6 x 35 boutsets. Steek de krukas door de krukasbus en schuif de

slanghaspel op de krukas en bevestig deze met (2) M6 x 30 boutsets. Zie afbeelding 4.

Figure 4 M6X 30 Bolt Sets

5. Bevestig het andere uiteinde van de slanghaspel aan de dwarsbalk met behulp van (2) M6 x

35 boutsets. Zie afbeelding 5.

M6 x 35 Bolt Sets

Figure 5




Machine Translated by Google

6. Monteer de duwbeugel op het frame van de kar met behulp van (2) M6x35 boutsets. Zie

afbeelding 6.

Push Handle

M6 x 35 Bolt Sets

Figure 6

7. Bevestig de mand aan de handgreep met behulp van (2) M6x35-boutsets. Zie afbeelding 7.

M6ix 35 &=
Bolt Sets

Figure 7




Machine Translated by Google

8. Plaats rubberen ringen in de slangverlenging en de waterkoppeling.

Zie figuur 8.

Water Coupler

Hose Extension




Machine Translated by Google

Sluit de waterleiding aan

Water intake
(3/4 "internal thread)

Water outlet
(3/4 "external thread)

Manufacturer: Shanghaimuxinmuyeyouxiangongsi

Address: Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu,
shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD
NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim
Place, Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting
UK | REP | Limited Office 147, Centurion House, London
Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH
EC | REP | Mainzer Landstr.69,
60329 Frankfurt am Main.

-10 -



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technische ondersteuning en e-
garantiecertificaat www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Teknisk support och e-garanticertifikat www.vevor.com/support

TRYCKSVATTARE SLANGRULVAGN
MODELL: GTO707A

Vi fortsétter att vara engagerade i att ge dig verktyg till konkurrenskraftiga priser.

"Spara hélften", "halva priset" eller andra liknande uttryck som anvands av oss representerar
bara en uppskattning av besparingar du kan dra nytta av att kdpa vissa verktyg hos oss jamfoért med
de stora toppmarkena och betyder inte ndédvéndigtvis att tdcka alla kategorier av verktyg som erbjuds

av oss. Du paminns vanligen om att noggrant kontrollera nar du gér en bestallning hos oss om

du faktiskt sparar hélften i jamforelse med de frAmsta stora varumérkena


https://www.vevor.com/support

Machine Translated by Google



Machine Translated by Google

& TRYCKSVATTARSLANG
RULVAGN

TOUGH TOOLS, HALF PRICE TRYCKSVATTARSLANG

MODELL: GTO707A

BEHOVER HJALP? KONTAKTA OSS!

Har du produktfrdgor? Behdver du teknisk support? Kontakta oss garna: Teknisk

support och e-garanticertifikat www.vevor.com/support

Detta ar den ursprungliga instruktionen, 1&s alla instruktioner noggrant innan du

anvander den. VEVOR reserverar sig for en tydlig tolkning av var anvandarmanual.
Utseendet pa produkten &ar beroende av den produkt du fatt. Ursakta oss att vi

inte kommer att informera dig igen om det finns ndgon teknik eller mjukvaruuppdateringar
pa var produkt.



Machine Translated by Google

\ Varning - For att minska risken for skada méste anvandaren lasa

N bruksanvisningen noggrant.

Denna symbol, placerad fore en sékerhetskommentar, indikerar ett slags
forsiktighetsatgard, varning eller fara. Att ignorera denna varning kan leda till en
olycka. For att minska risken for skada, brand eller elstét, véanligen

folj alltid rekommendationen nedan.

A Regler for saker drift

VARNING:

Foljande sakerhetsatgarder foreslas. Denna slangrullevagn ar

designad, konstruerad och testad for att erbjuda rimligt sdker och effektiv service,
forutsatt att den anvands i strikt enlighet med dessa instruktioner.

Underlatenhet att gora det kan leda till personskada. Folj alltid reglerna for

saker anvandning. Las och behall denna bruksanvisning.
1. Var uppmérksam p& hal i terrangen och andra faror.

2. Folj instruktionerna for underhall och smérjning som beskrivs i denna
manuell.

3. Bér alltid kraftiga skor. Bar inte l6st sittande klader som

kan fastna i rorliga delar.

4. SIT ELLER STA INTE PA DETTA FOREMAL.

5. Denna produkt &r inte heller en leksak. Lat inte barn leka med eller nara
denna artikel.

6. Anvand endast pa en plan, jamn, hard och slét yta som ar saker

stoder en fulladdad kista.

7. Anvand endast p& avsett satt.

8. Inspektera fore varje anvandning; Anvand inte om delar ar l6sa eller skadade.

FORSIKTIGHETSATGARDER FOR MONTERING:

1. Montera endast enligt dessa instruktioner. Felaktig montering kan
skapa faror.

2. Bar ANSI-godkanda skyddsglasdgon och kraftiga arbetshandskar under
-2



Machine Translated by Google

montering.
3. Hall monteringsomradet rent och val upplyst.

4. Hall &skadare borta frdn omradet under monteringen.
5. Satt dig inte ihop nér du &r trétt eller paverkad av alkohol, droger eller medicin.

6. Produktegenskaper galler for korrekt och fullstandigt monterad produkt

endast.

7. Montera p& en plan, jamn, hard och slat yta som kan sékert

stdder en fullastad hogtryckstvattsslangrullevagn.

SPARA DESSA INSTRUKTIONER

Modell GTO707A

Maximal kapacitet (5/8” flexibelt ror) 250 fot

Antal hjul 4

Farg Silvergré

Kartonginnehall

Ref. Beskrivning Bild ANTAL.
1 Sidoram 2
2 Cross Brace #—"‘:d 1
3 Axel E = 2
4 Hjul 0 4
5 Slangupprullare 2




Machine Translated by Google

6 Tryckhandtag ﬂ 1
Slangupprullningscenter
7 gupp! 9 1
Nav
8 Vattenkopplingsror &,,@; _ 1
9 Vevhandtag ! 1
10 Slangforlangning g 1
11 Tradkorg 1
Malat vatten
v flf\w !
Kopplings U-faste :
13 Vev U-faste _):QL 1
Vevfaste :
14 (@ 1
Bussning
15 Slangtvattare o 2
16 M6 x 35 Bult M 14
17 M6 x 30 Bult @ 2
18 M5 x 15 skruvar b—_T 13
19 Saxnal o 4
20 12mm stor bricka o 4
21 6mm liten bricka o 16




Machine Translated by Google

22 M6 lasmuttrar

&0

16

23 framre vevram r ‘ 1

24 M5 Liten Bricka o 13

Monteringsanvisningar

Verktyg som behovs for vagnmontering
(1) Skruvmejsel.

(1) M10 skiftnyckel eller justerbar skiftnyckel.

1. Montera den framre vevramen pa sidoramarna med tvad M6 X 35 bultsatser.
Lagg sedan till tvarstag pa sidoramen med fyra M6 x 35 bultsatser. Glida
axlar genom flikar pa botten av sidoramarna. Se figur 1.

Cross Brace Front Crank Frame

Figure 1

2. Montera hjulen med en 12 mm stor bricka och saxsprint.

Se figur 2.



Machine Translated by Google

arge Washer
and

Figure 2 Cotter Pin

3. Fast slangrullens dnde pa centrumnavet med (6) M5 x 15 skruvar. upprepa motsatt
sida. Se figur 3A.

Hitta anden pa mittnavet med det extra gangade skruvhalet och

for in vattenkopplingsroret genom denna ande forst.

Fast vattenkopplarréret till centrumnavet med det malade vattnet
koppling U-faste & (2) M5*15 skruvar . Se figur 3B.

Painted Water Coupler
U-Bracket

Figure 3A

it
Figure 3B Water Coupler TUD

4. Satt in vevbussningen i vev-U-fastet och fast den pa den framre veven

-6-



Machine Translated by Google

ram med (2) M6 x 35 bultsatser. For in vevhandtaget genom vevbussningen
och skjut sedan slangvindan pa vevhandtaget som sakrar med (2) M6 x 30
bultsatser. Se figur 4.

Figure 4 M6X 30 Bolt Sets

5. Fast motsatta anden av slangvindan pa tvarstaget med (2) M6 x 35
bultsatser. Se figur 5.

M6 x 35 Bolt Sets

Figure 5




Machine Translated by Google

6. Montera kérhandtaget pa vagnens ram med (2) M6x35 bultsatser. Se
figur 6.

Push Handle

M6 x 35 Bolt Sets

Figure 6

7. Fast korgen pa handtaget med (2) M6x35 bultsatser. Se figur 7.

M6 x 35
Bolt Sets

Figure 7




Machine Translated by Google

8. Satt i gummibrickor i slangforlangningen och vattenkopplingen.
Se figur 8.

Water Coupler

Hose Extension




Machine Translated by Google

Anslut vattenroret

Water intake
(3/4 "internal thread)

Water outlet
(3/4 "external thread)

Manufacturer: Shanghaimuxinmuyeyouxiangongsi

Address: Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu,
shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD
NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim
Place, Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting
UK | REP | Limited Office 147, Centurion House, London
Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH
EC | REP | Mainzer Landstr.69,
60329 Frankfurt am Main.

-10 -



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Teknisk support och e-garanticertifikat
www.vevor.com/support


https://www.vevor.com/support

